Main Deck Assembly. Simplicity PS5001, 17" 5 HP Power Slicer Series 1

Add to My manuals
13 Pages

advertisement

Main Deck Assembly. Simplicity PS5001, 17

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 88820 or

Not F

Reproduction

Copyright © Briggs & Stratton. All Rights reserved

6 19-Dec-2021

9

10

11

12

13

14

7

8

5

6

3

4

1

2

33

34

35

30

31

32

36

37

41

42

43

44

38

39

40

25

26

27

28

29

22

23

24

19

20

21

15

16

17

18

45

7076052

7091299

7076077

7091598

7076075

7076055

7076076

7091305

7090517

7076438

7077083

7076526

7076121

7091304

7076961

7090278

7076998

7076064

7076931

7076956

7077038

7076990 Not F

7076085

7076066

7010211

5 7076978

7076500

7091098 3

7090071

7076088

7076082

7076453

7076564

7091497

7077679

7091298

7090072

7032815

7076059

7076072

7090333

7076948

7091318

7090550

2

2

2

10

6

2

4

6

2

2

4

2

3

QTY DESCRIPTION

11

2

8

6

ROD, Height Adjustment, Complete

NUT, 3/8-16 Hex Nyloc

-Was 76979

ARM, Pivot

PIN, 1/8 x 3/4" Cotter

-Was 90365

ARM, Linkage

DEFLECTOR

ROD, Deflector

SCREW, 3/8-16 x 2" Hex Head Cap, Grade 5

-Was 90588

WASHER, 3/8" Standard Flat

SPRING, Compression

ADJUSTMENT LEVER w/Grip

GRIP, Adjustment Lever

GAUGE, Adjustment

SCREW, 3/8-16 x 1" Hex Head Cap, Grade 5

-Was 90563

RING, 5/16 External Retaining

NUT, 5/8-11 Hex Jam

FITTING, 1/4-28 Straight Grease

3

4

24

2

6

SCREW, 5/16-18 x 3/8" Socket Head Set

PULLEY

-Was 76087

KEY, 3/16" Square x 1-3/4" Machine

BELT GUARD

BELT

PULLEY, 7"

KEY, #9/606 Woodruff

NUT, 1/4-20 Hex Nyloc

PULLEY, Idler, 3/8" ID, 2.75" OD, 7/8" Wide

WASHER, 1/4" Standard Flat

-Was 90598

SCREW, 1/4-20 x 1/2" Hex Head Cap, Grade 5

BELL CRANK

SPACER

BUSHING, Powdered Metal

SPRING

SCREW, 3/8-16 x 1-1/2" Hex Head Cap, Grade 5

-Was 90655

SCREW, #10-32 x 1/4" Socket Head Set

NUT, 5/16-18 Hex Nyloc

-Was 90717

SCREW, 1/4-20 x 5/8" Hex Head Cap, Grade 5

BRACKET, Cable

END PLATE

FLANGE BEARING w/Set Screws (7-7679)

WASHER, 5/8" Split Lock

TAPBOLT, 5/16-18 x 1-1/4" Hex Head

SCREW, 5/16-18 x 3/4" Hex Head Cap, Grade 2

-Was 90206

WASHER, 1/2" Flat

7

Copyright © Briggs & Stratton. All Rights reserved

19-Dec-2021

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 88820 or

Not F

Reproduction

Copyright © Briggs & Stratton. All Rights reserved

8 19-Dec-2021

46

47

51

52

53

54

48

49

50

51

55

56

60

61

62

63

57

58

59

60

7076063

7091328

7076060

7076058

7090692

7077037

7077185

7090187

7090669

7076524

7076105

7077046

7076070

7077950

7019249

7076128

7076326

7076682

-----

-----

Not F

QTY DESCRIPTION

2

2

2

4

4

2

16

FRONT WHEEL, 8" w/Grease Fitting. (7-6998)

SCREW, 3/8-16 x 1-1/4" Hex Head Cap, Grade 2

-Was 76927

LIFT ARM

FRONT AXLE

WASHER, 5/16" Standard Flat

BODY w/DECALS, Powerake

BODY w/DECALS, Powerslice

WASHER, 5/16" Split Lock

SCREW, 5/16-18 x 1-3/4" Hex Head Cap, Grade 5

GUARD, Shaft

-Was 76071

GUIDE, Belt

NLA - PULLEY PULLER

-(Optional)

ENGINE PAD

DECAL

DECAL, Snapper

DECAL, Powerake

DECAL, Powerslice

DECAL, Commercial

DECAL, Unknown or Reproduction

Copyright © Briggs & Stratton. All Rights reserved

9 19-Dec-2021

advertisement

Related manuals

advertisement